

## **Test Certificate**

Page 1 of 1

Date Received 06 March 2015

Date Issued 9 June 2015

Client John Mylands Ltd

26 Rothschild Street.

London SE27 0HQ

FAO Peter Lee

PRA Reference 77388-070b

Sample Submitted John Mylands Marble Matt

Work Requested Testing to EN 13300

Test	Result	EN 13300 Classification
Gloss –ISO 2813 – 85°	13.0 Gloss Units	Mid Sheen
Grain Size ISO 1524	60μm	Fine
Wet Scrub Resistance ISO 11998	Film thickness loss 3.58μm	Class 1
Spreading Rate ISO 6504-3	15m²/litre- 96.6%	Class 3
	10m²/litre- 98.0%	Class 2

Signed....Jon Gadd

proved......Tessa Glazier

**Head of Testing Services** 

Samples will be disposed of after 3 months

**PRA** 

Coatings Technology Centre 14 Castle Mews, High Street, Hampton Middlesex TW12 2NP, United Kingdom www.pra-world.com

coatings@pra-world.com T: +44 (0)20 8487 0800 F: +44 (0)20 8487 080 I

